

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-02-08 09:43:14

Date of Next Testing: 2029-02-07 09:43:14

Product Name: **Wang Resin**

CAS Number:

Specifications & Purity: 1.36mmol/g, 100~200 mesh, 1% DVB

Lot #: D2121394

SKU #: **W118283**

Version: **0**

Analysis #: **467956**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Loading	0.1-2 (mmol/g)	1.20000 mmol/g
Loss on drying	0-2 (%)	0.60000 %
Particle size	100-200 (mesh)	200.00000 mesh
Appearance (W118283)	light yellow beads	light yellow beads
Infrared spectrum	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager